
1 | P a g e  
 

     PKLS INDUSTRIES PVT LTD 
                          (Renewal Energy & Waste to Energy) 

 
 
 

 
CIN : U45309UP2017PTC094651 

 

 

 

1. Table of Contents 
 

2. INTRODUCTION OF THE PROMOTORS      4 

2.1. The company         4  

2.2. Details of the company        5 

2.3. The team behind PKLS        6 

 

3. EXECUTIVE SUMMARY        7 

3.1. Background         7 

3.2. Site location                                                                                          9                                                              
 3.3. Raw materials                                                                                          11 

3.4. Co-digestion         11 
[...]
guidelines as laid down by Central Pollution Control Board.  

Emissions Form Bio methanation:  

The action of micro-organisms upon organic matter under anaerobic conditions produces 

biogas which is typically a mixture of methane and carbon dioxide as well as a many trace 

gases and vapours. This action is harnessed within a number of anaerobic bioprocesses 

such as Anaerobic Digestion (AD) for the stabilization of polluting organic matter and water 

or recycled water (water from existing Discharged process water treatment plant). 

Within the anaerobic conversion of organic material over 90% of energy available in the 

organic pollutant is retained within the biogas as methane - very little is used to form sludge 

and this is a major benefit when compared with aerobic bioprocesses. A consequence of 

this is that the methane rich biogas has a high calorific value and will be used as a fuel. 

There are also serious safety and environmental considerations associated with biogas 

because methane is a potent greenhouse gas and forms explosive mixtures when mixed 

with air. 

Hydrogen Sulphide, Carbon Dioxide, Carbon Monoxide are the major contaminants of the 

crude Biogas. These gases are scrubbed by installing a scrubbing system which reduces the 



52 | P a g e  
 

contaminant gases to levels below the emission norms of the PCB. The scrubbed Carbon 

dioxide and Hydrogen sulphide will be recycled to the pre-digester tank to maintain the pH 

of the Raw material slurry and enhance the Total Volatile solids conversion in the Pre-

digester step.  

Biogas Flaring Unit: 

A biogas flare system for burning extra biogas generated in the plant or flaring the gas only 

when there is any minor maintenance of the compressor or pipelines. Excess gas generated 

during maintenance hours needs to be flared at a proper height (i.e. above 5 metres), the 

single flaring unit system will be comprising:  

• A least one burner for igniting a mixture of biogas and air. 

• A main supply line for supplying the mixture of biogas and air to said burner;  

• A shell surrounding said burner and having an open top for exhaustion of combustion 

products; and  

• At least one damper located in said shell for supplying quench air to said burner. 

Hence utmost care has been taken in the project and no methane will be released ever in 

the atmosphere and will be converted into CBG without any leakages in the system and 

the excess gas if any will be flared as discussed above. 

 

11.2 Green Belt Development 

Increasing vegetation in the form of green belt is one of the preferred methods to mitigate 

air pollution. Plants generate oxygen, serve as a sink for pollutants, act as a barrier to break 

the wind speed as well allows the dust and other particulate to settle out there. It also helps 

to reduce the noise level to some extent.  A Green belt will be provided in an area 

equivalent to 33% of the total area of the plant.  

The Following species can be used as in a greenbelt to serve as noise breakers:   

Ficusbenjamina, Butea monosperma (palash), Leucanaleucocephala (Subabual), 

Mangiferaindica (Mango) and DelbergiaSissoo (Shisham). 

 

11.3 EMP For Noisy Environment 

Construction Phase to mitigate the impact of noise from construction equipment during the 

construction phase, following measures is recommended for implementation:  

• Noisy construction equipment will not be permitted during night hours.  



53 | P a g e  
 

• Job Rotation and Hearing Protection – Workers employed in high noise areas will be 

rotated. Hearing protection such as earplugs/muffs will be provided to those working 

very close to the noise generating machinery. 

• Regular Maintenance: The mitigation measures shall include regular maintenance of 

construction machinery.  

• Operation Phase: To mitigate the impact of noise from diesel generator sets during 

the operational phase the following measures are recommended for 

implementation:  

- It would be ensured that the manufacture provides acoustic enclosure as 

an integral part with diesel generator sets. Diesel generator sets is being 

enclosed in a suitable acoustic enclosure so that noise level at a distance 

of 1 meter does not exceed 75 dB (A) at 75 % load as per CPCB standards 

or is meeting the ambient standard whichever is higher. The mitigation 

measures shall also include regular maintenance of DG Sets as advised by 

the manufacturer.  

  

11.4 EMP For Water Environment:  

Construction Phase: To prevent degradation and maintain the quality of the water source, 

adequate control measures have been proposed to check the surface run-off, as well as 

uncontrolled flow of water into any water body.  

Following management measures are suggested to protect the water quality during the 

construction phase.   

• There will be very little excavation as foundations are on piles. Excavation during 

monsoon season will be avoided.  

• Care will be taken to avoid soil erosion. 

• An area for loose debris within the site shall be planned. 

Construction activities generate disturbed soil, concrete fines, oils and other wastes. On-site 

collection and settling of storm water, prohibition of equipment wash down, and prevention 

of soil loss and toxic release from the construction site are necessary to minimize water 

pollution.   

All stacking and loading areas should be provided with proper drains equipped with baffles 

to prevent runoff from the site to enter any water body. Water conservation and 

development measures shall be taken including all possible potential for reuse and 

recycling of water.  



54 | P a g e  
 

Water Source Development:  Water source development shall be practiced by adoption 

of scientifically design rainwater harvesting system. The water is being used for recharge of 

aquifers. Rainwater harvesting promotes self-sufficiency and fosters an appreciation for 

water as a resource. Minimizing Water Consumption is being minimizing by a combination 

of water saving devices and other domestic water conservation measures. Furthermore, to 

ensure ongoing water conservation, an awareness Programme will be introduced for all 

the workers and staff. 

 

11.5 Storm Water Management 

As discussed earlier most of the storm water produced on site is being harvested for ground 

water recharge, thus proper management of this resources is must to ensure that it is free 

of contamination. Contamination of storm water is possible from the following sources: 

i. Silt from soil erosion in gardens 

ii. Spillage of sludge from sludge drying area of Sewage 

A detailed “Storm Water Management Plan” is being developed. This will consider the 

above sources. The run-off from landscaped, roof top and complexes would be used for 

recharging.  

The design of pits is being done taking into consideration retention time for the run-off water 

in the harvesting pit. The plan will incorporate best management practices which will 

include following:  

• Regular inspection and clearing of storm drains and all covered drains. 

• Cover waste storage areas. 

• Avoid application of pesticides and herbicides before wet season. 

• Secondary containment any dykes in fuel/ oil storage facilities 

• Conducting routine inspections to ensure cleanliness 

• Preparation of spill response plan, particularly for fuel and oil storage areas. 

• Provision of slit traps in storm water drains 

• Good housing in the above areas. 

 

11.6 Water Pollution Management 

Construction Phase: Water requirement during construction phase is expected to be about 

5 m3/ day, which will be primarily sourced through borewells. The following control measures 

will be adopted in order to minimize the construction impacts on water quality of the area: 



55 | P a g e  
 

• Monsoon season would be avoided for construction activity.  

• Appropriate sanitation facilities will be provided for the labourers to reduce impact 

on water quality.  

• No construction wastewater will be discharged directly on land or into the river. A 

couple of Sediment traps with retention period of half an hour will be constructed 

during the construction stage, where all construction wastewater will be collected. 

After the sedimentation of the construction wastewater, the comparatively cleaner 

water will be reused for wetting of building materials & structures.  

Operation Phase: 

The total water requirement for the proposed Bio CNG plant 450 KL/Day. 270,000L of the 

water is used from fresh source and 180,000 L water will be recycled from the outlet slurry 

tank. The outlet of the slurry tank about 4,50,000 of the daily discharges to the Settling tank 

this water can us a liquid fertilizer agricultural. The settling tank cum clarifier system will 

remove the suspended fines and solids. The clarified water is treated in the tank using 

microalgae and the water is reused in the Bio-digestion process. The requirement for fresh 

water is drastically reduced and no effluent is generated in this process. As the process 

water is completely reused, there is no discharge of effluent into any streams. 

Process Water Discharge Plan: 

Approximately 450 KLD process discharge water will be generated from the proposed Bio-

CNG project. The proposed project will adopt 100% recycling of treated slurry water. While 

180 KLD is directly recycled back to the Process without any treatment, 270 KLD of the 

process discharge shall be collected in a settling tank and treated by using microalgae. 

The algal treated process water is used as a liquid manure. 

Characteristics of process slurry water from proposed Bio CNG Production Unit will be as 

under;  

 

 

 

 

 

 

 

 

 

Sl.No. Parameters Expected Conc. of Generated slurry 

water. 

1 pH 7.0- 8.0 

2 Suspended Solids mg/l 1000-2000 mg/l 

3 BOD (3 days at 270C) mg/l  50-100 mg/l 

4 COD mg/l 200-300 mg/l 

5 Po& Grease mg/l 10-15 mg/l 



56 | P a g e  
 

The Process Discharge treatment is based on algal remediation technology of a 450 KL 

collection cum algal bio pond will be installed for treatment and reuse of Process waste 

water.  

In this process the discharge will flow via gravity through a bar screen chamber & Grit 

Chamber to an Algal Bio-pond. A bar screen shall be provided at the inlet point in the bar 

screen chamber and the waste water will flow through this bar screen in to the Tank. Bar 

screen shall be so designed that it can be cleaned manually from outside the Tank, the 

sand, mud and minute particles from the Grit Chamber would have to be removed 

manually. 

Waste water from the equalization tank shall be transferred by pumps in to the primary 

clarifier where dirt, suspended solids will be separated in a tube settler. The clarified process 

slurry water shall then flow into the Algal Bio-pond where it will be mixed with microalgae in 

presence of air & air shall be introduced through paddle mixing system. After achieving a 

complete mixing of algae over a retention period of 120hrs, the process water discharge is 

now devoid of BOD and COD. The algal biomass will add around 2-3% Bio-solids which will 

improve the Biogas yields while completely using the process water in the Bio gasification 

process. Any algal biosolids which may settle at the bottom of the Algal Bio-pond shall be 

intermittently pumped back in to the Biodigester tank by sludge recycle pumps. The sludge 

accumulated in the primary clarifier and algal bio-pond shall be transferred to the Bio-

digester plant where the solids from the processing operations shall be mixed and 

additional methane is generated. 

 

11.7. EMP for Solid Waste Management 

The recovered biosolids generated in the slurry water treatment plant after clarification will 

be used as nitrogen amendment to the anaerobic microbes in the anaerobic digester. The 

unique design of the system consisting of a pre-digester converts the fibrous matter into 

organic acids which improve methane production. The pre-digester also reduces the 

insoluble matter as compared to conventional bio-methanation systems. The solid sludge 

generated in the bio-methanation plant is rich in humus, plant growth promoting microbes 

and is a nutrient rich manure. The liquid filtrate from the bio-methanation system along with 

the concentrated solids shall be given to farmers as a soil amendment. 

Management of Toxic and hazardous wastes: 



57 | P a g e  
 

The containers with toxic chemicals, oils and used batteries, plastics and polythene bags 

shall be stored in a separate area and disposed to manufacturers or recyclers authorized 

by the Government. 

The proposed Bio-CNG Plant shall strictly abide by the regulations of the PCB and shall 

adopt advanced technologies for pollution abatement, waste management and optimal 

use of resources to have a minimum impact on the surrounding environment. Also, 

continuous up-gradation in processing technologies, equipment and plant maintenance 

at scheduled intervals shall be adhered to strictly ensure a pollution free process. 

This Environmental management Plan has been prepared in accordance to the 

Regulations of the State Pollution Control Board of Madhya Pradesh. 

Office Wastes:  

The Wastes Generated in the site office is mainly paper of which around 0.10-0.25 Kgs will 

be generated daily. As this waste is cellulosic in nature it will be sent to the Biodigester for 

bio-methanation. Any plastic wastes such as discarded plastic packaging, used printer 

cartridges, etc., shall be disposed of to registered recyclers.  

 

11.8 EMP for Land Environment:  

Construction Phase: As discussed earlier waste generated from construction activity 

includes construction debris, Biomass from land cleaning activities, waste from labour 

camp, and hazardous waste. Following section discusses management of each type of 

waste. Besides waste generation management of topsoil is an important area of concern. 

Construction Debris Construction Debris is bulky and heavy re-utilization and recycling is an 

important strategy for management of such waste. As concrete and masonry constitute 

the majority of waste generated, recycling of this waste by conversion to aggregate can 

offer benefits of reduced landfill space and reduced extraction of raw material for new 

construction activity. This is particularly applicable for proposed project as the construction 

is to be completed in progressive stages. Recycled aggregate will be used for filter 

application, and as a sub-base for road construction. Mixed debris with highs gypsum, 

plaster if any, shall not be used as fill, as they are highly susceptible to contamination, and 

will be given to recyclers. Metal scarp from structural steel, piping, concrete reinforcement 

and sheet metal work shall be removed from the site by construction contractors. A 

significant portion of wood scarp can be reused on site. Recyclable waste such as plastics, 

glass fibre insulation, roofing etc. shall be sold to recyclers. Hazardous waste Construction 

sites are sources by many toxic substances, such as paints, solvents, wood preservatives, 



58 | P a g e  
 

pesticides, adhesives and sealants. Hazardous waste generated during construction phase 

shall be stored in sealed containers, labelled, and disposed of as required by the Hazardous 

Waste Management and Handling Act Amendment Rules 2003 

 

11.9 Top Soil Management:  

To minimize disruption of soil and for conservation of top soil, the contractor shall take the 

top soil out separately and stockpile it. After the construction activity is over, top soil shall 

be utilized for landscaping activity. Other measures, which would be followed to prevent 

soil erosion and contamination include: Maximize use of organic fertilizer for landscaping 

and green belt development. Removal of as little vegetation as possible during the 